#### PRODUCT INFORMATION LEAFLET

#### 1. Product Name

**Brand Name:** Crocin Cof and Throat Lozenges

Generic Name: 2,4-Diclorobenzyl Alcohol and Amylmetacresol Lozenges

# 2. Qualitative & Quantitative Composition

Each Lozenge contains:

Amylmetacresol 0.6mg B.P. + 2,4 Diclorobenzyl Alcohol 1.2mg B.P.

Colour: Sunset Yellow, FCF: IH

## 3. Dosage Form

Lozenges

## 4. Clinical Particulars

#### 4.1. Indications/Uses

Crocin Cold and Cof is an Antiseptic, provide relief for irritation and sore throat in adults and children over 6 years of age.

## 4.2. Posology and method of administration

Dissolve one tablet in the mouth slowly, every 2-3 hours as needed. Do not take more than 12 tablets in 24 hours. Consult your doctor before use if you are diabetic.

Route of administration: Oral

## 4.3. Contra-indications

Hypersensibility to the ingredients. Not recommended for children under 6 years old, pregnant or breastfeeding women. Consult your doctor if symptoms persist.

# 4.4. Warnings and Precautions

Children can suffocate with tablets, keep out of reach of children. Ask your physician before use if you are diabetic (tablets contain sucrose) or if you are allergic to any of the ingredients.

If you are suffering from a high fever, severe sore throat or a persistent headache, you should consult a doctor prior to use.

## 4.5. Interaction with other medicaments and other forms of interaction

There are no known clinically significant interactions.

# 4.6. Pregnancy and lactation

Not recommended for pregnant or breastfeeding women

# 4.7. Effects on ability to drive and use machines, if contra-indicated None

#### 4.8. Overdose

In case of over dosage, seek medical advice from a doctor immediately even if you do not have any symptoms because of the risk of liver failure.

In case of over dosage, you may also contact the **National Poisons Information**Centre of India. Details of the same are as below:

Department of Pharmacology All India Institute of Medical Sciences New Delhi-110029 Toll Free No. - 1800 116 117 Tel No.- 26589391, 26593677

#### 5. Pharmaceutical Particulars

# 5.1. Incompatibilities

Not applicable

#### 5.2. Shelf life

24 months

# 5.3. Special storage conditions

Keep out of sight and reach of children. Store on a temperature under 30°C.

## 5.4. Instructions for Use and Handling

No special instructions for use and handling.

# **5.5. Manufacturing License Holder**

Refer pack details for manufacturing license holder.

## 5.6. Marketed By

GlaxoSmithKline Asia Private Limited, Patiala Road, Nabha- 147201, Punjab, India

\*Crocin is a trademark owned by or licensed to the GSK Group of companies